

NOTICE OF PRODUCT CERTIFICATION



CERTIFICATION NO: NI013737-R3
DATE: 06/01/2017
CERTIFICATION PROGRAM: Fire
COMPANY: Seves Glass
CODE: 2322-1
REVISION DATE: 04/29/2024
EXPIRATION DATE: 06/30/2027

This certification represents product conformity to the applicable specification and that certification criteria has been satisfied. A NAMI approved certification label must be applied to the product to claim certification status. To affirm the certification status, please visit www.namicertification.com. NAMI is accredited to the ISO/IEC 17065 by the Standards Council of Canada (SCC).

COMPANY NAME AND ADDRESS	PRODUCT DESCRIPTION
Seves Glass Block, Inc. 10576 Broadview Road Broadview Heights, OH 44147	Series "Nubio Thickset 60" Fire-Rated Glass Block Manufacturer Specific Glass Blocks for Installation in 60 Minute Locations Max Opening: 94ft ² or W-128.5" or H-104.5" Glass Block Weight: 7.65 lb Glass Block Size: 8" x 8" Minimum Thickness: 4" Minimum Face Thickness: 7/16"

SPECIFICATION	PRODUCT RATING
ANSI/UL 9	60 Minutes With Hose Stream

TEST REPORT
Underwriters Laboratory Test Report No: R2556 02NK10299, R2556 79NK1, R2556 91NK10106, R2556 95NK20176

Administrator's Signature: _____

NATIONAL ACCREDITATION AND MANAGEMENT INSTITUTE, INC.

4794 George Washington Memorial Highway
Hayes, VA 23072
Tel: (804) 684-5124
nami@namiinc.com

NOPC-03/30/2023

NOTICE OF PRODUCT CERTIFICATION



CERTIFICATION NO: NI013734-R3
DATE: 06/01/2017
CERTIFICATION PROGRAM: Fire
COMPANY: Seves Glass
CODE: 2322-1
REVISION DATE: 04/29/2024
EXPIRATION DATE: 06/30/2027

This certification represents product conformity to the applicable specification and that certification criteria has been satisfied. A NAMI approved certification label must be applied to the product to claim certification status. To affirm the certification status, please visit www.namicertification.com. NAMI is accredited to the ISO/IEC 17065 by the Standards Council of Canada (SCC).

COMPANY NAME AND ADDRESS	PRODUCT DESCRIPTION
Seves Glass Block, Inc. 10576 Broadview Road Broadview Heights, OH 44147	Series "Clarity Thickset 60" Fire-Rated Glass Block Manufacturer Specific Glass Blocks for Installation in 60 Minute Locations Max Opening: 94ft ² or 128.5" x 104.5" Glass Block Weight: 7.65 lb Glass Block Size: 8" x 8" Minimum Thickness: 4" Minimum Face Thickness: 7/16"

SPECIFICATION	PRODUCT RATING
ANSI/UL 9	60 Minutes With Hose Stream
TEST REPORT	
Underwriters Laboratory Test Report No: R2556 02NK10299	

Administrator's Signature: _____

**NATIONAL ACCREDITATION AND
MANAGEMENT INSTITUTE, INC.**

4794 George Washington Memorial Highway
Hayes, VA 23072

Tel: (804) 684-5124

nami@namiinc.com

NOPC-03/30/2023

NOTICE OF PRODUCT CERTIFICATION



CERTIFICATION NO: NI013738-R4
DATE: 06/01/2017
CERTIFICATION PROGRAM: Fire
COMPANY: Seves Glass
CODE: 2322-1
REVISION DATE: 04/29/2024
EXPIRATION DATE: 06/30/2027

This certification represents product conformity to the applicable specification and that certification criteria has been satisfied. A NAMI approved certification label must be applied to the product to claim certification status. To affirm the certification status, please visit www.namicertification.com. NAMI is accredited to the ISO/IEC 17065 by the Standards Council of Canada (SCC).

COMPANY NAME AND ADDRESS	PRODUCT DESCRIPTION
Seves Glass Block, Inc. 10576 Broadview Road Broadview Heights, OH 44147	Series "Spray Thickset 60" Fire-Rated Glass Block Manufacturer Specific Glass Blocks for Installation in 60 Minute Locations Max Opening: 100ft ² or W-129" or H-129" Glass Block Weight: 7.65 lb Glass Block Size: 7.75" x 7.75" Minimum Thickness: 3.88"

SPECIFICATION	PRODUCT RATING
ANSI/UL 9	60 Minutes With Hose Stream
TEST REPORT	
Underwriters Laboratory Test Report No: R2556 79NK1	

Administrator's Signature: _____

**NATIONAL ACCREDITATION AND
MANAGEMENT INSTITUTE, INC.**

4794 George Washington Memorial Highway

Hayes, VA 23072

Tel: (804) 684-5124

nami@namiinc.com

NOPC-03/30/2023

NOTICE OF PRODUCT CERTIFICATION



CERTIFICATION NO: NI013745-R2
DATE: 06/06/2017
CERTIFICATION PROGRAM: Fire
COMPANY: Seves Glass
CODE: 2322-1
REVISION DATE: 04/29/2024
EXPIRATION DATE: 06/30/2027

This certification represents product conformity to the applicable specification and that certification criteria has been satisfied. A NAMI approved certification label must be applied to the product to claim certification status. To affirm the certification status, please visit www.namicertification.com. NAMI is accredited to the ISO/IEC 17065 by the Standards Council of Canada (SCC).

COMPANY NAME AND ADDRESS	PRODUCT DESCRIPTION
Seves Glass Block, Inc. 10576 Broadview Road Broadview Heights, OH 44147	Series "Nubio Thickset 90" Fire-Rated Glass Block Manufacturer Specific Glass Blocks for Installation in 90 Minute Locations Max Opening: 100ft ² or W-120" or H-120" Glass Block Weight: 6.8 lb Glass Block Size: 8" x 8" Minimum Thickness: 3.88" Minimum Face Thickness: 7/16"

SPECIFICATION	PRODUCT RATING
ANSI/UL 9	90 Minutes With Hose Stream

TEST REPORT
Underwriters Laboratory Test Report No: R2556 00NB21799, R2556 79NK1, R2556 91NK10106, R2556 95NK20176

Administrator's Signature: _____

**NATIONAL ACCREDITATION AND
MANAGEMENT INSTITUTE, INC.**

4794 George Washington Memorial Highway
Hayes, VA 23072

Tel: (804) 684-5124

nami@namiinc.com

NOPC-03/30/2023

NOTICE OF PRODUCT CERTIFICATION



CERTIFICATION NO: NI013735.01-R2
DATE: 06/28/2017
CERTIFICATION PROGRAM: Fire
COMPANY: Seves Glass
CODE: 2322-1
REVISION DATE: 04/29/2024
EXPIRATION DATE: 06/30/2027

This certification represents product conformity to the applicable specification and that certification criteria has been satisfied. A NAMI approved certification label must be applied to the product to claim certification status. To affirm the certification status, please visit www.namicertification.com. NAMI is accredited to the ISO/IEC 17065 by the Standards Council of Canada (SCC).

COMPANY NAME AND ADDRESS	PRODUCT DESCRIPTION
Seves Glass Block, Inc. 10576 Broadview Road Broadview Heights, OH 44147	Series "Clarity Thickset 90" Fire-Rated Glass Block Manufacturer Specific Glass Blocks for Installation in 90 Minute Locations Max Opening: 100ft ² or W-120" or H-121" Glass Block Weight: 5.71 lb Glass Block Size: 7.75" x 7.75" Minimum Thickness: 3.88"

SPECIFICATION	PRODUCT RATING
ANSI/UL 9	90 Minutes With Hose Stream
TEST REPORT	
Underwriters Laboratory Test Report No: R2556 02NK10299/R2556 83366	

Administrator's Signature: _____

**NATIONAL ACCREDITATION AND
MANAGEMENT INSTITUTE, INC.**

4794 George Washington Memorial Highway
Hayes, VA 23072

Tel: (804) 684-5124

nami@namiinc.com

NOPC-03/30/2023

NOTICE OF PRODUCT CERTIFICATION



CERTIFICATION NO: NI013736-R2
DATE: 06/01/2017
CERTIFICATION PROGRAM: Fire
COMPANY: Seves Glass
CODE: 2322-1
REVISION DATE: 04/29/2024
EXPIRATION DATE: 06/30/2027

This certification represents product conformity to the applicable specification and that certification criteria has been satisfied. A NAMI approved certification label must be applied to the product to claim certification status. To affirm the certification status, please visit www.namicertification.com. NAMI is accredited to the ISO/IEC 17065 by the Standards Council of Canada (SCC).

COMPANY NAME AND ADDRESS	PRODUCT DESCRIPTION
Seves Glass Block, Inc. 10576 Broadview Road Broadview Heights, OH 44147	Series "Endura Thickset 90" Fire-Rated Glass Block Manufacturer Specific Glass Blocks for Installation in 90 Minute Locations Max Opening: 100ft ² or W-122" or H-121" Glass Block Weight: 10.0 lb Glass Block Size: 7.75" x 7.75" Minimum Thickness: 3.88"

SPECIFICATION	PRODUCT RATING
ANSI/UL 9	90 Minutes With Hose Stream
TEST REPORT	
Underwriters Laboratory Test Report No: R2556 92NK19281	

Administrator's Signature: _____

**NATIONAL ACCREDITATION AND
MANAGEMENT INSTITUTE, INC.**

4794 George Washington Memorial Highway
Hayes, VA 23072

Tel: (804) 684-5124

nami@namiinc.com

NOPC-03/30/2023

NOTICE OF PRODUCT CERTIFICATION



CERTIFICATION NO: NI013735-R2
DATE: 06/01/2017
CERTIFICATION PROGRAM: Fire
COMPANY: Seves Glass
CODE: 2322-1
REVISION DATE: 04/29/2024
EXPIRATION DATE: 06/30/2027

This certification represents product conformity to the applicable specification and that certification criteria has been satisfied. A NAMI approved certification label must be applied to the product to claim certification status. To affirm the certification status, please visit www.namicertification.com. NAMI is accredited to the ISO/IEC 17065 by the Standards Council of Canada (SCC).

COMPANY NAME AND ADDRESS	PRODUCT DESCRIPTION
Seves Glass Block, Inc. 10576 Broadview Road Broadview Heights, OH 44147	Series "Clarity Thickset 90" Fire-Rated Glass Block Manufacturer Specific Glass Blocks for Installation in 90 Minute Locations Max Opening: 100ft ² or W-120" or H-120" Glass Block Weight: 6.0 lb Glass Block Size: 5.75" x 5.75" Minimum Thickness: 3.88"

SPECIFICATION	PRODUCT RATING
ANSI/UL 9	90 Minutes With Hose Stream
TEST REPORT	
Underwriters Laboratory Test Report No: R2556 02NK10299	

Administrator's Signature: _____

**NATIONAL ACCREDITATION AND
MANAGEMENT INSTITUTE, INC.**

4794 George Washington Memorial Highway
Hayes, VA 23072

Tel: (804) 684-5124

nami@namiinc.com

NOPC-03/30/2023

NOTICE OF PRODUCT CERTIFICATION



CERTIFICATION NO: NI013767-R2
DATE: 06/28/2017
CERTIFICATION PROGRAM: Fire
COMPANY: Seves Glass
CODE: 2322-1
REVISION DATE: 04/29/2024
EXPIRATION DATE: 06/30/2027

This certification represents product conformity to the applicable specification and that certification criteria has been satisfied. A NAMI approved certification label must be applied to the product to claim certification status. To affirm the certification status, please visit www.namicertification.com. NAMI is accredited to the ISO/IEC 17065 by the Standards Council of Canada (SCC).

COMPANY NAME AND ADDRESS	PRODUCT DESCRIPTION
Seves Glass Block, Inc. 10576 Broadview Road Broadview Heights, OH 44147	Series "VistaBrik" Fire-Rated Solid Glass Block Manufacturer Specific Glass Blocks for Installation in 90 Minute Locations Max Opening: 100ft ² or W-120" or H-121" Glass Block Weight: 15.6 lb Glass Block Size: 7.63" x 7.63" Minimum Thickness: 3"

SPECIFICATION	PRODUCT RATING
ANSI/UL 9	90 Minutes With Hose Stream
TEST REPORT	
Underwriters Laboratory Test Report No: R2556 02NK10299/R2556 92NK19281	

Administrator's Signature: _____

**NATIONAL ACCREDITATION AND
MANAGEMENT INSTITUTE, INC.**

4794 George Washington Memorial Highway
Hayes, VA 23072

Tel: (804) 684-5124

nami@namiinc.com

NOPC-03/30/2023

NOTICE OF PRODUCT CERTIFICATION



CERTIFICATION NO: NI013782-R2
DATE: 07/12/2017
CERTIFICATION PROGRAM: Fire
COMPANY: Seves Glass
CODE: 2322-1
REVISION DATE: 04/29/2024
EXPIRATION DATE: 07/31/2027

This certification represents product conformity to the applicable specification and that certification criteria has been satisfied. A NAMI approved certification label must be applied to the product to claim certification status. To affirm the certification status, please visit www.namicertification.com. NAMI is accredited to the ISO/IEC 17065 by the Standards Council of Canada (SCC).

COMPANY NAME AND ADDRESS	PRODUCT DESCRIPTION
Seves Glass Block, Inc. 10576 Broadview Road Broadview Heights, OH 44147	Series "Vetropieno" Fire-Rated Solid Glass Block Manufacturer Specific Glass Blocks for Installation in 90 Minute Locations Max Opening: 100ft ² or W-120" or H-121" Glass Block Size: W-9.45" x H-2.09" Minimum Thickness: 4.61"

SPECIFICATION	PRODUCT RATING
NFPA 257 (2000)	90 Minutes With Hose Stream
TEST REPORT	
Architectural Testing Inc. Test Report No: C9707.01-121-24	

Administrator's Signature: _____

**NATIONAL ACCREDITATION AND
MANAGEMENT INSTITUTE, INC.**

4794 George Washington Memorial Highway
Hayes, VA 23072

Tel: (804) 684-5124

nami@namiinc.com

NOPC-03/30/2023